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Parts List (4-Hole Flange Bearing)
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Note: Bearings are not
included in Adapter Kit

# Description Part. No. Qty

1 |1-1/4"-12 Z Gr5 Hex Jam Nut JM0002158 2
2 [1/2"-13 Gr5 Z SF Hex Nut JM0002153 16
3 | 1-1/4" Zinc Finish Lock Washer JM0001530 2
4 [1/2"-13 x 1-1/4" Gr5 Z Hex Bolt JMO0001513 8
5 11/2"-13 x 1" Gr2 Z Carriage Bolt JM0044618 8
6 |Adapter Plate JM0021208 2
7 |1-1/4"-12 x 3-1/4" Gr5 Z Hex Bolt | JM0001529 2
8 |Adapter Kit for ONE Basket JM0046146 1
[ *Optional |* |Crazy LegWasher JM0001446 | 2

The“Crazy Leg
Washer”is only
necessary if there
is not enough
space between
the bearing and
the adapter plate.



Parts List (GBGI Bearing)

Note: Bearings are not
included in Adapter Kit

# Description Part. No. Qty

1 13/4"-16 Gr8 Z Hex Nut JM0041245 2
2 [1/2"-13 Gr5 Z SF Hex Nut JM0002153 | 16
| *Optional |3 |Crazy Leg Washer JM0001446 | 2
4 [1/2"-13 x 1-1/4” Gr5 Z Hex Bolt JM0001513 8
5 ]1/2"-13 X 1-1/4" Gr2 Z Round Head Slotted Screws | JM0048201 8
6 |Adapter Plate JM0021208 2
7 |Flange Washer JMO0041325 2
8 |3/4"-16 x 4" GR8 Hex Cap Srew Z & Y JM0048203 1

The“Crazy Leg
Washer”is only
necessary if there
is not enough
space between
the bearing and
the adapter plate.



